MERCRUISER [7.4L MIE [LH] GEM. W] GGM 454-8 19361957) < SEA WATER PUMP [DESIGHM 1) b w
Serial Mbr B ange: OFE20142 THRU 0K.333335 ()
Ref |Clazs|Part Description Qt Comment Footnote
2 46 8071514 7| BODYMWWATER PURMP 1
3 25 807149 QUAD RING 1
4 10 74822 SCREW [BAE18x 31/21IM) |5
5 12 20722 ‘WASHER 5
A 47 53362 1| IMPELLER 1
7 94576 ‘WEAR PLATE 1
a2 25 94288| QUAD RIMG 1
9 81836741 HOUSING ASSEMBLY WATER If1
10 26 90562 SEAL-OIL 2
11 A18366A 1 SHAFT ASSEMBLY-WATER |1
12 B187454 1 RING-5LIP 1
13 12 89664 WASHER 1
14 a0 72961 BEARIMG-BALL MWATER PLIM| 2
15 53 23720 RIMNG-RETAIMNIMG 1
16 26 B0E530 SEAL-OIL 1
17 B158365T PULLEY 1
18 10 799534 2 SCREW KIT-DRAIN 1
19 12 19183 WASHER-SEAL 1
20 13 39107 LOCKWASHER (5416 1M.) 1
21 11 21908 MWUT [5/16-18] 1
22 8183687 1|BRACKET-SEAWATER PUMP 1
23 2183797 |BRACKET-IDLER 1
24 10 TEI2E | SCREW [3/8-16 % 7/81M.) 2
25 13 25048 | LOCKWASHER [3/8 IM.) 2
26 10 17965 | SCREW [7/16-14 = 344 1M ] 1
27 43 18381 2|STUD-PINION 1
28 818380 BUSHIMGDLER PULLEY 1
29 818382 PULLEY-IDLER 1
a0 11 A17E18|MUT-7/16-20) 1
Kl a7 B3143T|-BELT 1
32 16 B0E531|STUD 1
33 13 32993 | LOCKMWAASHER [FAEIN.) 1
M 11 22024\ MUT [7/16-14) 1
] 10 47462 | SCREW [F/A16-14 % 1-1/4 M) 1
36 13 32993 | LOCKMWSASHER [7AEIN ) 1




